

# Certificate Quality Department

## SUBJECT: Reference Firemat studs matting – Black (D914)

Trelleborg Izarra, S.A.U. hereby certifies that our reference Firemat Black D914 comply with the requirements of the following standard UNE-EN 13501-1:2019. Fire classification of construction products and building elements - Part 1: Classification using data from reaction to fire tests:

Classification reach is B<sub>fl</sub> s1, d0

according to the test report nº 265384 dated on 3<sup>d</sup> of Decembre 2025, carried out in an external Laboratory. Suffix <sub>fl</sub> means that material goes through a specific testing process for flooring.

Fire classification	
	Contribution to fire
A1 <sub>fl</sub>	None
A2 <sub>fl</sub>	None
B <sub>fl</sub>	Very limited (Fire retardant)
C <sub>fl</sub>	Limited
D <sub>fl</sub>	Acceptable
E <sub>fl</sub>	Acceptable

Smoke emission	
	Description
s1	Weak or absence of smoke
s2	Limited smoke production

Flaming drop	
	Description
d0	No flaming droplets produced
d1	Some flaming droplets may be produced
d2	No limit on flaming droplets

Izarra (Alava), 11/02/2026  
on behalf of PA Elastomer Laminates  
Quality Department



María Gutiérrez